

TEST CERTIFICATE

120 h waterproof for laminate floor covering

according to our in house test
SWISS KRONO TEX GmbH & Co. KG Heiligengrabe
based on NALFA / ISO 4670.

Property	Result	Evaluation according to prEN 13329:2023, Table 3
Water resistance according to ISO 4760:2022-5	Qualitative recovery swell rating (final average): 1 Recovery swell (final average): 0.12 mm	Additional requirements according to table 3 are fulfilled.
Resistance of mechanical joints to water leakage according to ISO 4760:2022-05, Annex D	No water leak through the joints after 120 h water exposure	Additional requirements according to table 3 are fulfilled.

Heiligengrabe, January 2026